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CONCRETE RETAINING BLOCKS
SANS 508:2012

1 OBJECT OF TEST

1.1 To determine whether the sample received complies with all the requirements of SANS 508:2012
“Concrete retaining blocks”.

2 CONLUSION

The sample tested complies with the requirements of SANS 508:2012. “Where the addition of
the measurement uncertainty to the calculated test results leads to an inconclusive statement of conformity,
but the result is within the pass criteria of the specification, the outcome shall be stated as compliance”.

3 SAMPLE
3.1 DESCRIPTION OF SAMPLE

Twenty concrete retaining blocks “Robust Block” with nominal dimensions of 440 mm x 300 mm x 250 mm
as described by the customer. Refer photo 1.

Photo 1

1 Dr Lategan Road, Groenkloof, Private Bag X191, Pretoria, 0001.
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SABS Commercial SOC Ltd conducted a conformity assessment pertaining to a sample

of the product, commodity or system identified and the outcome recorded in this test
report only relates to that specified sample. The conformity assessment outcomes
recorded in the test report do not imply SABS Approval of the quality and/or performance
of the sample(s) in question and the test results do not apply to any similar sample that
has not been tested. (Refer also to the conditions of test printed on the back of this page.)
This report may not be reproduced except in full. The authenticity of this report and its
contents can be confirmed by contacting the person who signed it.

0058M



SABS Commercial SOC Ltd
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3.2 DATE RECEIVED
19 July 2019,
3.3 DATE OF TESTING
09 - 30 August 2018,
3.4 CONDITION OF SAMPLE
The sample was considered to be in a suitable condition for testing purposes.
4 SUBCONTRACTING
The sample was not subcontracted.
5 NAME OF LABORATORY
Building Laboratory of SABS Commercial SOC Lid
8 RESULTS
6.1 RESULTS WITH REQUIREMENTS
SANS 508 Clauses Results Requirements Conclusion |
Nature of test | _
4.2.1 Shape Acceptable pattern Shall be true to the | Complied
o acceptable pattern
4.2.2 Appearance Free from cracks and other Shall be free from Complied
‘ defects. cracks and other

defects.

4.2.3 Colour Not applicable. Agreement Agreed between Not applicable
between manufacturer and the manufacturer and the
purchaser B | purchaser.
|
4.3.1 Dimensians, mm Complied
Min Max
Length 440 440 440 £3
Width 300 300 300 £3
Height 250 250 - 250 +3 B
4.3.2 Squarenes, % 0 6 0 Shallbe <2 | Complied
|
| 4.4 Compressive strength, kN | 381,56 3028 3946 . Complied
Individual, MPa 15 15 15 =11
Average, MPa 15 213
| | Refer photo 2
4.5 Mass, kg Complied
Shall not be less than
Individual 51 51 &1 95% of 47 kg

Note: Area of the bearing surface 26000 mm?
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